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0Pmdem30b (39 18 x 19 18 x 19 19 ) psdmiws
IsoBlock (39 159 x 19 b8 x 19 A ) Test
©59339000L 8mbaig8gdo
Customer Data
Bododols Mom@bods 1 Lagogaro Bodmdol bemdgdo 80 190/ 380 /190
Quantity of samples Size of test samples , mm
830030l B)gado
* Test Results
60830l # 1
Sample
399mgool matogo 17.2.2025
Test Day -
6odnmdols bbmgsbads , oy
Sample age , day 28 %
aodmpol bobatdwogmbds , . & %
Duration of test , sec s _
B0dmdol bmigdo , 89
Sample size , mm A/B 390 /190
B 190
Bodwdol Hmbs , 39
Concrete weight , kg i
Bm@menmbdomo Fmbs , 39/6%
Density weight , kg/m3 1367.28
803930 OAI0OM3 , 36
Load of destruction , kN 504.55
bod@ 3059 308835%, , R, 9p3s 6.81
Strength on compression , R , Mpa )

©alizabs demm3zol bsdmsme Lod@zogge R = 6.81 333

Conclusion qugk/e'werage strength R = 6.81 MPa
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Laboratory Supervisor \ ' j_:j\r_/{(/lv{jéiati Begishevi
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CUSTOMER : "33@gp0" DATE i 2/17/2025
CUSTOMER I madmfsdmfns RAPOR NO : #5 /[ 17.2.2025
ADRESS 1 : m@bazn, 0880 lemmznblbigdol 4. 6 STANDARD :
ADRESS 2 : RESERVE 1 :
BLOCK TYPE : 0BMREIMgn RESERVE 2 :
: RESERVE 3 ;
T.NO WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g g/cm3 t1 2 day kN N/mm2
1 190 390 190 19250 1367.28 13.1.2025 17.2.2025 28+ 504.55 6.81
2
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 16
960 12.8
720 9.6
D1
480 = 6.4
240 3.2
0 0
0 ~ 60 120 180 240 300
-
f . /
Controlerer ~ "~ | Y~ .
O\ : Renat Begishev




